REPAIR PART'S MANUAL

MODEL NO. MB5B
9 HP 24 Inch

Tiller

S.A.

11.21.97 TR
LU

PRINTED Ip

160158




REPAIR PARTS

TILLER - - MODEL NUMBER MB5B

HANDLE ASSEMBLY

KEY
NO.

OCONOOTAWN =

10
11

13

PART
NO.

Y&

5§m-% |
A A )

DESCRIPTION '\ b

N

127046X417 Bracket, Handle

72140512

Bolt. Carriage 5/16-18 UNC x 1-12

9266R R — Grip. Handle ro 622A 78

156440

73680500
19111116
19121414
74760516
74760512
10040500
73220500
98000129
72140506

R ~ Bolt, Hex Hd 5/16-18 x 1

Handle, L.H.

Locknut, Crown 5/16-18
Washer 11/32 x 11/16 x 16 Ga.
Washer 3/8 x 7/8 x 14 Ga.

Bolt, Hex Hd 5/16-18 x 3/4
Washer Lock 5/16

Nut, Hex 5/16-18

Nut, Fianged 5/16-18

Bolt, Carriage 5/16-18 x 3/4 Gr. 5

53207777397 ,

KEY
NO.

14
16
18
19
20
21
28

PART
NO.

26268J417
159237
155199
151229
154805
12000027
19131312
12000059
157346
71191008
73731000

DESCRIPTION

Panel, Handle

Handle, R.H. ¢ »ro/7E
Cable, Control, Tine
Control, Tine

Pin, Pivot

Ring, Klip

Washer 13/32 x 13/16 x 12 Ga.
Retaining, Ring
Throttle Control

Screw Phd. 10-24

Nut Keps #10-24 -

NOTE: Allcomponentdimensionsare giveninU.S.inches
1inch =25.4 mm




I
13

150 043

'REPAIR PARTS

-

-

KEY
NO.

1
2
3
4 .
5
6
7
8
9

(‘,.r'-‘o"l ‘\ﬁ'
I"/ ?) ‘/"‘ yf A

0 (Ve X
& ©°

./1'

1

£

PART

NO.
159268
9484R
86777 - ¥

74610812
73660600
19131316
2009J
159238
74760628
156705X417
19091016
104213X
72140405
133035
2614) ¥~
12000028
2649M
151236
110550X
12000036

S
;
L)

————
r
ht

J

- A
£, §

q
v R DR 4
3 <

TILLER - - MODEL NUMBER MB5B
BELT GUARD AND PULLEY ASSEMBLY

I
\
\

R R
[ g S

’

P
——

/ -
i~ 2

G ks,
et

-

DESCRIPTION

Assembly, Bracket, Belt Guard .
Clip, Cable

Screw, Hex, Washer Hd., Slotted,
Thd. Cutting #10-24 x 1/2 Type D
Bolt, Hex 1/2-20 x 3/4

Nut, Lock 3/8-16

Washer 13/32 x 13/16 x 16 Ga.
Pulley, Idler, Reverse
Assembly, Arm, Reverse ldler
Bolt, Hex 3/8-16 x 1-3/4

Guard, Belt

Washer 9/32 x 5/8 x 16 Ga.
Nut, Cap 1/4- 20

Bolt, Carriage 1/4-20 x 5/8
V-Belt (Forward Motion)

V-Belt (Reverse) 7TH~3w440 .
Ring, Retainer

Key, Square

Sheave, Transmission, Flat Rev.
Bolt, Belt Guard

Ring, Klip

KEY
NO.
21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39

PART

NO.
73350600
161806
162290
74760620
106968X
73350500
73220400
10040400
109227X
23200404

101189L
151223
159234
156141
19091416
74330516
156118
128085
138909

DESCRIPTION

Nut, Hex, Jam 3/8-16

Pulley, Idler

Arm, Idler

Bolt, Hex 3/8-16 x 1-1,4
Shaft, Idler Arm

Nut, Hex, Jam 5/16-18

Nut, Fin Hex 1/4-20

Washer Lock Hvy Helica! 1/4
Pad, ldler

Screw, Set, Socket, Hezdless
C.P. 1/4-20x1 /4

Sheave, Engine

Sheave, Transmission "D"
Shield, Belt Guard

Spacer Split .635 x .823 x 2.2.230
Washer 9/32 x 7/8 x 16 Ga.
Bolt 5/16 x 24 x 1

Spacer Split .327 x .42 x .500
Spring Ext.

Spacer

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm




'REPAIR PARTS

KEY
NO.

1
2
3
4
5
6
7
8
9
10

12
13

PART
NO.

9194R
874760520
74760512
73220500
10040500
73800600
4921H
1952 500
122233X #
326J ¥
74780628
874760524
1951J%00

TILLER - - MODEL NUMBER MB5B
WHEEL AND DEPTH STAKE ASSEMBLY

DESCRIPTION

Pin, Clevis

Bolt, Hex 5/16-18 x 1-1/4
Bolt, Hex 5/16-18 x 3/4

Nut, Hex 5/16-18

Washer, Lock 5/16

Locknut, w/washer 3/8-16
Clip. Hairpin

Support, Depth Stake, R.H.
Stake, Depth Ro 25827
Pin, Clevis - §32co4g29
Bolt, Hex, Fin 3/8-16 x 1-3/4
Bolt, Hex 5/16-18 x 1-1/2 Gr. 2
Support, Depth Stake, L.H.

KEY
NO.

14
15
16
17
18
19
20
21
22

PART
NO.

120958X
53884
121117X
9188R
19131311
9190R o0
73680600 4
74760516
73800500

DESCRIPTION

Washer

Spring, Stake

Bolt, Shoulder

Whee] RO 403644 X
Washer 13/32 x 13/16 x 11 Ga.
Bracket, Wheel
Locknut, Crown 3/8-16
Bolt, Hex 5/16-18 x 1 532.9;7,13-,
Locknut, w/insert 5/16-18

736 906c.

NOTE: All component dimensions given in U.S. inches.
1inch =25.4 mm




REPAIR PARTS

TILLER - - MODEL NUMBER MB5B

TINE ASSEMBLY

KEY PART DESCRIPTION e KEY PART DESCRIPTION
NO. NoO. - -‘} - NO. NO.
Ro 1 156926 Tine, Outer, R.H. b1 #7°¥ "2 4 156923 Tine, Inner, LH. & ewe
| 2 3146R Clip, Hairpin > 5 156925 Tine, Outer, LH. & ope
| 3 156924 Tine, Inner, R.H. oat Z20_8  4929H Pin, Clevis




. . .REPAIR PARTS

TILLER - - MODEL NUMBER MB5A %’

DECALS

KEY
NO.

OCONOOAWLWN 2

10
S3L 11
ko 12

PART

NO.

158805
163369
158807
158700
158701
159877
110612X
271948
156129
157607
145437
273721
160157
160158

DESCRIPTION -

Decal, Logo
Decal, Logo
Decal, HP Reverse

Decal, Control Forward

Decal, Control Reverse

Decal, Hand Placement

Decal, Caution

Decal, Briggs & Stratton

Decal, Warning, Rotating Tines
Decal, Stop/Idle/Fast

Decal, Europe Stand CE
Decal, 5 HP

Manual, Operator's (Euro)
Manual, Repair Parts




r

KEY
NO.

PART
NO.

1 874760524

28

—
—
QOWONOOOTW

—_
—_

Zi12

74780652
19131311
73800600
9057R417
1949J So0
1948J
10040500
73220500
74760544
151222

'REPAIR PARTS

TILLER - - MODEL NUMBER MB5B
TRANSMISSION —

DESCRIPTION

Bolt, Hex 5/16-18 x 1-1/2 Gr. 2
Bolt, Hex, Fin 3/8-16 x 3-1/4
Washer 13/32 x 13/16 x 11
Locknut, Hex, w/washer 3/8-16
Shield, Tine

Bracket, Engine, R.H.

Bracket, Engine, L.H.

Washer, Lock 5/16

Nut, Hex 5/16-18

Bolt, Hex 5/16-18 x 2-3/4 J41 0, =
Transmission y

KEY PART
NO. No.

13 19171616
14 9173R

15 73510500
16 19091412
17 19092016
18 10040400
19 74610412

DESCRIPTION

Washer 17/32 x 1 x 16 Ga.
Spacer, Split

Nut, Keps 5/16

Washer 9/32 x 7/8 x 12 Ga.
Washer 9/32 x 1-1/4 x 16 Ga.
Washer, Lock 1/4

Bolt, Hex 1/4-28 x 3/4 Gr. 5
Engine, Briggs and Stratton, Model
No. 137202

NOTE: All component dimensions given in U.S. inches.
1inch =25.4 mm




